
 

 

MELIADINE GOLD MINE 
 

Water Management Plan  
 

 

 

 

 

 

 

 

 

FEBRUARY 2025 

VERSION 15 

6513-MPS-11 



MELIADINE GOLD MINE WATER MANAGEMENT PLAN 

 
February 2025 i 
 

EXECUTIVE SUMMARY  

Agnico Eagle Mines Limited (Agnico Eagle) is operating the Meliadine Gold Mine (Meliadine Mine), 

located approximately 25 kilometres (km) north of Rankin Inlet, and 80 km southwest of Chesterfield 

Inlet in the Kivalliq Region of Nunavut.  

The water management objectives are to minimize potential impacts to the quantity and quality of 

surface water at the Mine. Water management structures (surface ponds, water retention 

dikes/berms, water diversion channels and culverts) are in place and will be constructed as needed to 
[...]
contact water stored in SP2 was emptied into Saline Pond 4 (SP4) which was commissioned in March 

of 2020. 



MELIADINE GOLD MINE WATER MANAGEMENT PLAN 

 
February 2025 21 
 

Saline Pond 3 (SP3) was constructed within the footprint of P-Area Pond 3 (P3). Construction of SP3 

was completed in Q2 2019. SP3 is part of the medium-term groundwater management strategy, that 

consists of treating groundwater from the Meliadine Underground with respect to quality standards 

and discharge the treated water effluent into Melvin Bay. SP3 is used to store the treated water exiting 

the former Saline Effluent Treatment Plant (SETP) (i.e., the SETP not within the WTC) before being 

discharged to sea. 

Saline Pond 4 (SP4) was temporary in nature and allowed for the dewatering of SP2 to facilitate 

construction of Tiriganiaq Pit 2 while providing additional storage for saline contact water from the 

underground mine. SP4 was constructed in bedrock within the footprint of Tiriganiaq Pit 1 (Figure 4). 

SP4 was dewatered to Tiriganiaq Pit 2 in 2021 to facilitate mining beneath the facility and allow for 

mining to continue in Tiriganiaq Pit 1 in this area. In 2023, development of Tiriganiaq Pit 1 extended 

into SP4 and thus the pond no longer exists. 

In Q3 2021, mining in Tiriganiaq Pit 2 was stopped and the pit was subsequently converted to a saline 

water storage facility. Tiriganiaq Pit 2 has a total saline water capacity of 1,616,554 m3 and will be 

used to store the saline contact water pumped out of the underground mine. Further information on 

the saline contact water storage strategy is provided in the Groundwater Management Plan. 

Groundwater from the underground mine is pumped to Tiriganiaq Pit 2 where it will remain in storage 

until it is treated for discharge to sea (see Section 3.11 or Groundwater Management Plan). Water 

stored in the saline ponds is isolated from the surface runoff collection system and will thus not be 

discharged to Meliadine Lake.  

Table 7: Storage Capacities for Saline Pond 1 and Tiriganiaq Pit 2 

Item Saline Pond 1 Tiriganiaq Pit 2 

Maximum Operational Water Elevation (m) 
62.9 62.0 

Maximum Water Capacity (m3) 
32,686* 1,616,554 

* Tetra Tech (2017) maximum operating capacity, not including IDF storage 
 

Saline pond water capacity in relation to stored volumes can be found in the Meliadine Mine 

Groundwater Management Plan.  

3.6.2   Saline Pond 6 (SP6) to be Constructed 

Once Lake B7 is dewatered, it will become Saline Pond 6 (SP6). SP6 will serve as the main global saline 

water collection pond to store the saline water from the underground mining and the saline contact 

water transferred from other local saline ponds. Dikes D-SP6North and D-SP6West are associated 

perimeter dikes to form the SP6 and to prevent the saline water stored in SP6 from flowing to the 

downstream receiving environment. The saline contact water stored in TIR02 pit will be transferred 

to SP6 to allow mining of TIR02 pit to resume later in the mine plan. All saline contact water collected 



MELIADINE GOLD MINE WATER MANAGEMENT PLAN 

 
February 2025 22 
 

in SP6 will be routed to the Saline Effluent Treatment Plant (SETP) where it will be treated for total 

suspended solids (TSS) and ammonia nitrogen (NH3) prior to discharge to Itivia Harbour. 

 

In 2021, treated effluent from the SETP was discharged into SP3. From SP3, the saline contact water 

was pumped into trucks which transported the water to Itivia Harbour, Rankin Inlet. Following the 

approval of the waterline for discharge to sea, Agnico Eagle made the decision to utilize onsite saline 

water storage capacity (TIR02 open pit) and to suspend the discharge to Itivia Harbour via trucking 

until the waterline is commissioned. From that point on, the waterline will be used to deliver effluent 

to Itivia Harbour via a diffuser. 

3.7  Water Diversion Channels, Dikes and Berms  

The following sections provides details on existing water management infrastructures currently 

required for mining the Tiriganiaq deposit. Water management infrastructures to be constructed to 

support the Mine Plan are summarized in Table 3. Details will be updated in the Water Management 

Plan as these structures progress into the detail design phase.  

3.7.1  Water Diversion Channels 

Nine water diversion channels (Channels 1 to 5, and 7 to 10) have been constructed and form part of 

the surface contact water management infrastructure. Construction of Channel 6 is tentative based 

on future water management strategies downstream of the P-area. Construction of Channels 9 and 

10 was completed in Q2 2022. Channel 11 will be constructed in 2025 to collect and divert the runoff 

water from the proposed WRSF6 catchment area to CP9/Pump01 Pit. The as-built and design 

parameters for the water diversion channels are presented in Table 8.  

  



MELIADINE GOLD MINE WATER MANAGEMENT PLAN 

 
February 2025 23 
 

Table 8: As-Built and Design Parameters for Channels 

Channel 
Approximate 
Total Length 

(m) 
Bottom Width (m) Side Slopes 

Rip-rap 
Thickness 

(m) 

Minimum Bottom 
Slope Gradient (%) 

1 

(As-built) 
528 3 3(H):1(V)** 0.3 to 0.5 0.2 

2 

(As-built) 
269.5 1.257 1.82(H):1(V) 0.277 0.30† 

3 

(As-built) 
656 1.2 to 2.4 or 0.8 to 3.3* 

1.8(H):1.0(V) to 
3.5(H):1.0(V) 

0.3† 
5.3 

(upper) 
0.4 

(lower) 

4 

(As-built) 
930 1.0 to 1.7 or 0.8 to 4.5* 

1.8(H):1.0(V) to 
5.0(H):1.0(V) 

0.37 
2.1 to 

5.3 
(upper) 

0.1 to 
4.2 

(lower) 

5 

(As-built) 
429† 2.3 to 2.9 1.9(H):1(V) 0.2 0.17† 

6 69 1 3(H):1(V) 0.3 0.44 

7 

(As-built) 
240 2 3(H):1(V) 0.59 0.8 (Avg.) 

8 

(As-built) 
114 2.4 3(H):1(V) 0.3 1.4 (Avg.) 

9  

(As-built)  713 
1.55 to 3.13 (avg 2.41) 

 1.6(H) to 2.5(H):1(V) 
0.48 0.7  

10  

(As-built)  200 
2.03 to 3.27 (Avg 2.64) 

 1.7(H) to 2.7H:1(V) 
0.34 1.5  

11 

(Design) 
870 2.0 2.5(H):1.0V 0.3 2.0 (Avg.) 

* 1 m bottom width for first 100 m upstream section, and 2 m bottom wide for the remaining channel section 

** Except from Sta. 0+050 to 0+130: 2(H):1(V) 

† As-built parameter values not available; value displayed is from design 

3.7.2  Water Retention Dikes and Berms 

In general terms, “dikes” were constructed with impervious liner systems and “berms” are 

constructed with entirely till cores. With the extension of the mine within the Pump area, Berm 4 will 

be used to divert runoff water from WRSF6 to Channel 11 and CP9, and to prevent contact water from 

flowing into the receiving environment. 

Water retention dikes D-CP1 and D-CP5 have been designed as a zoned earth fill dams with a 

geomembrane liner keyed into the permafrost foundation to limit the seepage through the dike and 

its foundation. The characteristics of the dikes and berms required for the WMP are summarized in 

Table 9.  

  



MELIADINE GOLD MINE WATER MANAGEMENT PLAN 

 
February 2025 24 
 

Table 9: As-Built and Design Parameters for Water Retention Dike/Berm 

Dike/Berm 
Approximate 

Maximum Height (m) 
Maximum Elevation (m) 

Maximum Head of 
Water Retained (m) 

D-CP1 6.6 68.5 3.6 

Berm-CP2 5.07 58.6 0 

Berm-CP3 4.9 69.9 0 

Berm-CP4 5.0 69.1 0 

D-CP5 3.3 67.3 1.4 

Berm-CP6 6.0 68.0 0 

DP1-A 3.7 70.5 68.5 

DP1-B 3.4 70.7 68.7 

DP2-A 4.0 69.5 67.5 

DP3-A 3.4 69.0 67 

Berm1 2.6 69.0 0 

Berm2 1.5 varies 0 

Berm3 2.76 67.37 0 

Channel 2 Berm 1.7 71.0 1.5 

Berm 4 1.5 74.0 0 

3.7.2.1 Thermal Monitoring 

Horizontal Ground Temperature Cables (GTCs) are installed along the key trenches of D-CP1 and D-

CP5 at a depth of approximately 3 m below the original ground level. These installations are in place 

to verify that the foundations remain frozen and dike integrity is not compromised. D-CP1 and D-CP5 

also contain vertical GTCs installed to an approximate depth of 15 m below the crest of each dike. 

Thermal berms of CP2, CP3, CP4 and CP6 contain vertical GTCs installed to approximately 8 m below 

original ground elevation to monitor the thermal performance of the foundation materials. Thermal 

records collected from these sensors provide temporal analysis of vertical temperature profiles to 

assess whether the structures are performing as designed. 

D-CP1 and D-CP5 readings are obtained, recorded, and assessed weekly during open water season 

and monthly after freeze-up. Data loggers are set to record temperatures in the dikes every 12-hours. 

Reading frequency at the thermal berms is generally monthly during the first year following 

construction and quarterly thereafter. The measured readings are analyzed by an Agnico Eagle 

geotechnical engineer and are reported in the annual geotechnical inspection report. 

In addition to thermal monitoring, visual geotechnical inspections of water management structures 

are currently performed, as described in Section 3.12 below. 

 



MELIADINE GOLD MINE WATER MANAGEMENT PLAN 

 
February 2025 25 
 

3.8 Freshwater Intake  

Freshwater usage at the Mine includes potable uses, fire suppression, make-up water for the mill, and 

other operational requirements, such as drilling water, dust suppression, paste backfill production, 

and use at the washbay. The main freshwater intake is located northeast of the industrial pad in 

Meliadine Lake, depicted in Figure 5. The intakes consist of vertical filtration wells fitted with vertical 

turbine pumps that supply water on demand. Both intake pipes are fitted with a screen of an 

appropriate mesh size to ensure that fish will not be entrained and shall withdraw water at a rate such 

that fish do not become impinged on the screen (NWB, 2021).  

3.9 Water Treatment  

Contact water will be treated (if necessary) to meet Licence requirements prior to being discharged 

to the environment. TSS mitigation techniques (i.e., attenuation ponds, silt screens, etc.), oil 

separation treatment, the STP, the SETP, the RO Plant, and the EWTP are used accordingly at various 

locations at the Mine prior to water being transferred to collection ponds and/or prior to effluent 

discharge to Meliadine Lake or Melvin Bay. Water quality criteria are discussed in Section 6 and in the 

Water Quality and Flow Monitoring Plan. 

3.9.1   Freshwater Treatment Plant (WTP) 

Freshwater from Meliadine Lake is treated in the WTP before being directed to the camp areas for 

potable (domestic) water uses. The design flow rate for freshwater for the main camp and 

accommodations is 216 m3/day. In the WTP, freshwater is pumped through cartridge filters, then 

pumped through ultraviolet units, and finally treated with sodium hypochlorite (chlorine). The treated 

water is stored within a potable water tank. Potable water is monitored according to the Nunavut 

Health Regulations for total and residual chlorine and microbiological parameters. Operation and 

maintenance details for the WTP can be reviewed in the Operational & Maintenance Manual – Water 

Treatment Plant (Agnico Eagle, 2020a). 

3.9.2   Sewage Treatment Plant (STP) 

Wastewater from the accommodation complex and from satellite sewage tanks will be treated in the 

STP using a membrane bioreactor process before being directed to CP1. Operation and maintenance 

details for the STP can be reviewed in the Operational & Maintenance Manual – Sewage Treatment 

Plant (Agnico Eagle, 2021a). Sludge is pressed using a volute dewatering unit and stored in the active 

deposition zone WRSF1 or WRSF3 to ensure coverage with waste rock.  

3.9.3  Saline Water Treatment Plant (SWTP)  

In 2018, Agnico Eagle constructed and commissioned a Saline Water Treatment Plant (SWTP) 

consisting of two evaporator-crystallizers (SaltMakers) to treat saline contact water. The SWTP 

removes total suspended solids (TSS), calcium chloride (CaCl2), sodium chloride (NaCl), metals, 



MELIADINE GOLD MINE WATER MANAGEMENT PLAN 

 
February 2025 26 
 

phosphorous (P), and nitrogen compounds from the influent saline contact water. Further 

specifications of the SWTP can be found within the SWTP Design Report (Agnico Eagle 2018) and the 

SWTP As-Built Report (Agnico Eagle 2019a).   

In March 2020, operation of the plant was suspended due to poor performance coupled with high 

energy consumption and plant safety concerns. The SWTP is not currently a component of the 

groundwater management strategy. More information regarding the groundwater management 

strategy can be found in the Groundwater Management Plan. 

3.9.4  Water Treatment Complex (WTC) 

The WTC is a building designed to house both the EWTP and SETP. The design rationale for the WTC 

is to address concerns with the stability of the concrete slab at the previous EWTP building location. 

Additionally, the WTC provides a centralized building for contact water treatment, allowing for 

improved operational synergy.  

Construction of the WTC commenced in Q3 2020. Further information regarding the WTC can be 

found the As-Built Report (Agnico Eagle 2021b).  

3.9.4.1 Effluent Water Treatment Plant (EWTP) 

The installation of the EWTP within the WTC (EWTP-WTC) was completed in Q2 2021 to allow for 

discharge to Meliadine Lake during the open water season. 

The purpose of the EWTP-WTC (Actiflo® model ACP-700R) is to reduce Total Suspended Solids (TSS) 

to a target maximum concentration of 15 mg/L from the influent surface contact water pumped from 

CP1 prior to its discharge through the diffuser into Meliadine Lake.  

The EWTP is designed to meet the minimum required rate of 12,000 m3/d per the design requirements 

of dike D-CP1 (Tetra Tech, 2016b). While EWTP equipment has an operational range up to 28,000 

m3/d, the current system is configured to operate a maximum discharge rate of 18,000 m3/d to 

prevent over-pressuring in the HDPE line that conveys water from the EWTP to the diffuser. 

Further information regarding EWTP-WTC operation can be found in the EWTP-WTC Operation and 

Maintenance Manual (Agnico Eagle 2021c).  

Trigger limits for stopping discharge are in place at the EWTP-WTC as a component of TSS, TDS, and 

pH exceedance mitigation during periods of discharge. These trigger limits are derived from a 

regression analysis of TSS concentration as a function of turbidity, and TDS as a function of specific 

conductivity. The regressions are developed using MEL-14 grab sample laboratory measured specific 

conductivity and turbidity readings paired with corresponding TDS and TSS results. Rating curves are 

then applied to continuous in situ specific conductivity and turbidity readings taken from internal 

probes within the EWTP-WTC prior to discharge to approximate TDS and TSS, respectively. Trigger 

limits for pH also prevent the discharge of non-compliant effluent using internal probes measuring in 



MELIADINE GOLD MINE WATER MANAGEMENT PLAN 

 
February 2025 27 
 

situ pH. When a trigger limit is reached, the EWTP-WTC stops discharge immediately and begins 

recirculating treated water to CP1. 

Agnico Eagle will continue to gather calibration/confirmatory paired samples in the future to actively 

increase the number of data points and strengthen the turbidity-TSS and conductivity-TDS 

correlations. 

3.9.4.2 Saline Effluent Treatment Plant (SETP) 

Prior to discharge of saline effluent to Itivia Harbour (see Section 3.11 and Groundwater Management 

Plan), saline contact water on site is stored in saline ponds (Section 3.6). Saline contact water as well 

as surface contact water is pumped to the SETP for ammonia nitrogen and total suspended solids 

treatment. Treated saline contact water will meet MDMER end-of-pipe discharge criteria. Initial 

treatment includes a clarification unit for TSS removal. Next, break-point chlorination treatment is 

applied as necessary to remove elevated ammonia nitrogen levels, which are inferred to be the result 

of the use of explosives in the underground mine. Excess chlorine is removed with the addition of 

powder activated carbon filters. The SETP was designed to treat 1,600 m3/day of saline water for TSS 

and ammonia. Further information on the SETP design can be found in Agnico Eagle (2020b).  